
Hindustan Dorr Oliver Ltd

Corporate Presentation



1

Contents

1. Executive Summary

2. Organization Overview 
2A. Design Engineering Division
2B. Manufacturing Division
2C. Turnkey EPC Division

3. Indian Market Overview

4. Future Strategy

5. Win‐Win Partnership



1.  Executive Summary



3

At a glance

 Hindustan Dorr Oliver Limited (HDO) is one of the most preferred EPC companies in India in Mineral
beneficiation, Chemical and Fertilizers, Water & Waste Water management, Nuclear Power and Pulp & Paper
industries.

 HDO has strong capabilities across design engineering, process equipment manufacturing and execution of
turnkey EPC projects.

 Approved by most of the leading global project management consultants including UDHE, TOYO, LINDE, EIL,
[...]
activities from feasibility study, design and planning of the project to its execution.

 HDO has been able to provide its clients the best and most cost effective integrated solutions due to is in‐house Engineering &
Manufacturing capability

 It operates through three business divisions – Design Engineering, Manufacturing and Turnkey EPC Project divisions. The first two
activities are carried out by HDO’s wholly owned subsidiary ‐ HDO Technologies Private Limited

 It has a pan India presence, with offices in every major city in India ‐ Mumbai, Bangalore, Chennai, Kolkata, Delhi and
Ahmedabad.

 It has a talented workforce of about 850 people of which more than 80% are engineers or hold an equivalent degree

 The manufacturing facility at Ahmedabad follows international codes and standards and employs world reputed third party
inspection agency

 Company has obtained international certifications for Quality, Safety and Environment Management Systems.

 HDO works as “Engineering for Sustainable Growth of the Global Community” and is committed towards contributing positively
to the society at large.



7

Business Segments

Strictly Private & Confidential

Design Engineering Manufacturing Turnkey EPC

HDO Technologies Private Limited (100% subsidiary of HDO) Hindustan Dorr Oliver Limited

C o n c e p t   t o    C o m m i s s i o n i n g 

Project 
Management

Engineering 
Design Fabrication Machining Shop 

Assembly
Site 

Installation
Recondition

ing
After 
Sales



2A.  Design Engineering Division



9

Design Engineering ‐ Overview

Strictly Private & Confidential

Turnkey EPCDesign Eng.Design Eng. Manufacturing

Location Design Engineers

Mumbai 70

Ahmedabad 30

Chennai 20

TOTAL 120

Design Engineers – Experience wise

17%

35%30%

18%

Less than 5 
years

5 – 10 years

10 – 15 years 

Over 15 years

Design Engineers Team Size
• HDO has over 60 years of top notch engineering expertise.

• It has a multi discipline engineering team with expertise in critical
industrial sectors like minerals, water, chemicals, Petrochemicals,
fertilizers, oil & gas .

• The engineering services are offered through HDO Technologies
Limited, the wholly owned subsidiary of HDO

• The project designing is done on softwares such as as Bentley
Autoplant, Solid Works, Staad Pro, Autocad Inventor, PV Elite,
Microprotol, Autocad Mechanical, HTRI etc. Annual Engineering Capacity  

250,000 ‐ 300,000  Man Hours 
Annual Engineering Capacity  
250,000 ‐ 300,000  Man Hours 



10

Engineering Capabilities

Strictly Private & Confidential

Turnkey EPCDesign Eng.Design Eng. Manufacturing

• Mineral Beneficiation 
(Alumina, Uranium, and other Minerals)

• Environmental 
(RWTP, ETP, STP, RO, DM, UF)

• Fertilizers & Chemicals

• Oil and Gas 
(Heat Exchangers and Pressure Vessels)

• Power
(Balance of Plant)

• Pulp and Paper

• Material Handling

• Mineral Beneficiation 
(Alumina, Uranium, and other Minerals)

• Environmental 
(RWTP, ETP, STP, RO, DM, UF)

• Fertilizers & Chemicals

• Oil and Gas 
(Heat Exchangers and Pressure Vessels)

• Power
(Balance of Plant)

• Pulp and Paper

• Material Handling

HDO

Basic 
Engineering

Extended 
Engineering

Mechanical 
Engineering

Electrical 
Engineering

Civil & 
Structural 
Engineering

Piping 
Engineering

Process 
Engineering

• Feasibility Study & DPR / DTR
• Technology Evaluation
• Plant Layout
• FEL / CAC reports
• Hazop study
• Project management and scheduling
• Relocation of plants worldwide

Other Engineering Services

Industry Focus



11

Select Completed Projects (1/2) 

Strictly Private & Confidential

Turnkey EPCDesign Eng.Design Eng. Manufacturing

Name of Client  Design Engineering Details Order Value 
(USD mn)

Completion 
Date

HDO In‐house Project : Uranium
Corporation of India, Kadappa,
Andhra Pradesh

Basic design and Detail Engineering for 3000 TPD Uranium Ore Processing
Plant 2.25 Dec 2009

HDO In‐house Project : Vedanta
Aluminium Ltd , Lanjigarh, Orissa

Basic design and Detail Engineering for 3.0 MTPA Alumina Refinery
Project. 1.8 July 2009

HDO In‐house Project : NMDC
Ltd., Donimalai, Karnataka

Basic design and Detail Engineering for 1.8 MTPA Iron Ore Beneficiation
Plant. 1.0 Mar 2010

Gold and Mineral LLC, Saudi
Arabia

Extended Basic Engineering Design and Budget Estimate for 1.5 Million
TPA Gold Processing plant. 0.1 Feb 2014

HDO In‐house Project :
Rashtriya Chemical & Fertilizer,
Mumbai, Maharashtra

Basic design and Detail Engineering for 900 MTPD ANP Granulation Plant 0.6 Dec 2008

Green star Fertilizer Ltd., 
Chennai

Extended Basic design and Detail Engineering for Revamping of Phosphoric
Acid Plant. 0.5 Oct 2013

Paradeep Phosphate Ltd., Orissa Extended Basic design and Detail Engineering for Gypsum Pond ‐ II 0.12 Apr 2014

USD = INR 60

M
in

er
al

s 
&

 M
et

al
s

F
er

ti
li

ze
rs

 &
 

C
he

m
ic

al
s



12

Select Completed Projects (2/2) 

Strictly Private & Confidential

Turnkey EPCDesign Eng.Design Eng. Manufacturing

Name of Client  Design Engineering Details Order Value 
(USD mn)

Completion 
Date

HDO In‐house Project :HPCL
Mittal Energy Ltd., Bhatinda ,
Punjab

Basic design and Detail Engineering for 130 MLD Raw water Treatment
plant, 12 MLD Effluent treatment Plant, 20.4 MLD RO‐DM and 3.6 MLD
Condensate Polishing unit

2.4 Nov 2009

HDO In‐house Project :Indian Oil
Corporation Ltd., Paradeep,
Orissa

Basic design and Detail Engineering for 1540 M3/hr Demineralization Plant
and 1100 M3/hr Condensate Polishing Unit.

1.1 Mar 2013

HDO In‐house Project :ONGC‐
Petro Additions Ltd, Dahej,
Gujarat.

Basic design and Detail Engineering for 150 m3/Hr Oily Effluent, 1150 M3/hr
RO Based tertiary plant and RO based DM Plant of 160 m3/hr.

0.9 Aug 2010

HDO In‐house Project :
Hindustan Petroleum
Corporation Ltd., Mumbai,
Maharashtra

Basic design and Detail Engineering for 8 MLD Integrated Effluent
Treatment plant . 0.6 Nov 2008

HDO Project :CIDCO, Navi
Mumbai, Maharashtra Basic design and Detail Engineering for 25 MLD Sewage Treatment plant 0.4 Dec 2007

USD = INR 60

W
at

er
 &

 W
as

te
 W

at
er

 T
re

at
m

en
t 



2B.  Manufacturing Division



14

Manufacturing ‐ Overview

Strictly Private & Confidential

Design Eng. ManufacturingManufacturing Turnkey EPC

 HDO is one of the reputed manufacturers for fabricated
process plant equipment, specifically for Oil and Gas,
Fertilizer, Refinery, Petrochemical sector & Power Industry

 The manufacturing activity is carried out under HDO
Technologies Ltd, a wholly owned subsidiary of HDO

 The manufacturing plant is located in western part of India at
GIDC, Vatva in Ahmedabad, Gujarat

 The facility is among the top five leading engineering
manufacturing facilities in the country.

 The plant primarily manufactures pressure vessels, heat
exchangers and other proprietary equipment for HDO’s
captive consumption as well as sales to third party

 HDO is recognized amongst the top ten manufacturers of
pressure vessels and Heat Exchangers in India

 On an average one fourth of total production goes for captive
EPC consumption and balance three fourth is supplied to
clients directly.

 HDO is approved with major operating consultant/PMC/EPC in
India i.e. EIL, UHDE, TOYO, Jacobs, Samsung, Technip, SNC
Lavalin, Lurgi, Bechtel, Foster Wheeler, PDIL, Technimont etc.

• American Society Mechanical Engineers
• American Society of Testing Materials
• Tubular Exchanger Manufacturers Association (TEMA)
• American National Standard Institute (ANSI)
• American Welding Standard (AWS) 
• Indian Standard (IS) Indian Boiler Regulations (IBR)
• PD 5500 SMPV RULES (For Explosive Applications)
• GAS CYLINDER RULES (For Explosive Application)

• American Society Mechanical Engineers
• American Society of Testing Materials
• Tubular Exchanger Manufacturers Association (TEMA)
• American National Standard Institute (ANSI)
• American Welding Standard (AWS) 
• Indian Standard (IS) Indian Boiler Regulations (IBR)
• PD 5500 SMPV RULES (For Explosive Applications)
• GAS CYLINDER RULES (For Explosive Application)

Codes & Standards Followed 



15

Product Range

Strictly Private & Confidential

Design Eng. ManufacturingManufacturing Turnkey EPC

• Conventional 
Thickners

• Hi-Rate Thickners
• Super Thickners
• Clarifiers
• Belt / Pan Filters
• Kelly Filters
• Red Mud Filters
• Drum Filters
• Disc Filters
• Autoclaves
• Screw Classifiers
• Flotation Cells

Mineral 
Beneficiation

• Clarifiers
• Thickners
• Digesters
• Detritors
• Trickling Filter  

Distributor
• Clariflocculator
• Pretreator
• Surface Aerators
• Monorake
• Multimedia Filters
• Completreator

Environment

• Pulper
• Aqua Seperator
• DSM Screens
• Continuous Digester
• Brown Stock Washer
• Bleach Washer
• Shredder Repulper
• Recausticizing 

System
• Classifiers
• Clarifiers

Pulp and 
Paper

• Heat Exchangers –
all types

• Pressure Vessels
• Tank Spheres
• Reactors
• Columns
• Storage Tanks
• Desalters
• Indirect Fired Heaters
• Air Cooled 

Condensers
• Evaporators

Hydro‐Carbon 
Sector

• Granulator
• Pulverizer
• Dryers
• Coolers 
• Scrubbers
• Rapidorr Clarifier
• OC Filter
• Brine Clarifiers and 

Filters
• Jet and Mono Sizer

Fertilizers & 
Chemicals



16

Infrastructure

Strictly Private & Confidential

Design Eng. ManufacturingManufacturing Turnkey EPC

 HDO has established state of the art manufacturing facility spread across 16
acres, with built up area of 160,000 sq. ft. for manufacturing heavy and
complex engineering components and equipments for various industry
segments.

 The facility is accredited with U‐stamp certification from ASME (USA) and
National Board of Boiler & Pressure Vessel Inspectors (USA) and ISO
9001:2008 certification

 The facility is capable to manufacture & fabricate equipment up to 350 tons

 Clean room facility 
 Heat treatment facility
 X ray Room
 Automated painting shop
 400 tonnes of cranes capacity in a Bay
 State of Art Equipments at site

• Plate sheering machine
• Submerged Arc welding machine
• CNC Plasma Cutting machine
• CNC Tube sheet drilling machine 
• Tube Expansion machine
• 5 parallel bays 60 x 300 ft
• Crane facility of 50 + 50 and 20 + 20 

MT

Key Facilities 

Vatva, Ahmedabad (Gujarat)

Gujarat

Ahmedabad



17

Certifications & Approvals

Strictly Private & Confidential

Design Eng. ManufacturingManufacturing Turnkey EPC



18

List of Major Completed Orders (1/2)

Strictly Private & Confidential

Name of Client  Equipment Name Weight
(MT)

Delivery 
Span

Oil & Natural Gas Corp Ltd LPG Dryer 111 12 months

HPCL‐Mittal Energy Ltd Water Seal Drum 229 18 months

HPCL‐Mittal Energy Ltd Spent Cyclist Hoppers 220 18 months

Bharat Oman Refineries Limited HP Air Receiver 140 12 months

Reliance Industries Ltd Reaction Blow Down Drum 20 9 months

Reliance Industries Ltd BRF Absorber Column + Deflouridation Column 83 12 months

Reliance Industries Ltd Cladded Stripper vessels  110 9 months

EIL – GAIL (India) Ltd Drier Feed Chiller 49 14 months

EIL – GAIL (India) Ltd Acetylene Reactor Feed 42 14 months

EIL – GAIL (India) Ltd Lean/Rich Amine Exchanger 140 14 months

EIL – GAIL (India) Ltd Quench Water Column 180 14 months 

EIL ‐ GAIL (India) Ltd C3 Splitter Condenser 46 11 months

EIL ‐ GAIL (India) Ltd Propylene Refrigerant 37 12 months

EIL ‐ Gail (India) Ltd C2 / C3 Column Condenser 70 14 months

EIL ‐ Gail (India) Ltd Demethaniser column condenser 50 12 months

EIL ‐ Gail (India) Ltd C2 Splitter Reflux Drum 50 13 months

HPCL DAO product cooler, DAO mix exchanger ‐‐ 6 months

Design Eng. ManufacturingManufacturing Turnkey EPC

USD = INR 60

O
il

 &
 G

as



19

List of Major Completed Orders (2/2)

Strictly Private & Confidential

Name of Client  Equipment Name Weight
(MT)

Delivery 
Span

Nuclear Power Corp of India Ltd ECCS Light water Accumulator 89 24 months

Uranium Corporation of India Ltd Pressure Leach Autoclave 350 24 months

Anrak Aluminium Ltd Settler & Washers 30 12 months

Rashtriya Chemical & Fertilizers Tail Gas Preheater 25 8 months

Rashtriya Chemical & Fertilizers Process Condensate Stripper 58 12 months

National Fertilizers Limited Co2 Booster Compressor ‐‐ 8 months

Brahmaputra Crackers & Polymer Ltd Cold Blowdown Cum Methanol Vaporiser 58 9 months

Brahmaputra Crackers & Polymer Ltd Tertiary Refrigerant Condenser 102 11 months

Tecnimont ICB Purge Column 120 12 months

Tecnimont ICB Reactor Gas Cyclone  53 11 months

Tecnimont ICB CO2 Absorber 120 12 months

Alaqua Inc, USA Falling Film Evaporator  36 8 months

Kirloskar Pneumatic Co. Ltd. Chiller, Condenser, Economiser, Lube Oil Cooler ‐‐ 7 months

Larsen & Tourbo Ltd Stripper Reboiler, LPB Col condenser, LPG Col 
Reboiler, NGL Cooler, LPG Cooler ‐‐ 7 months

Design Eng. ManufacturingManufacturing Turnkey EPC

M
in

er
al

F
er

ti
li

ze
rs

G
en

er
al

 E
ng

in
ee

ri
ng

USD = INR 60



20

Select Prestigious Orders (1/3)

Strictly Private & Confidential

Design Eng. ManufacturingManufacturing Turnkey EPC

Equipment  : Pressure Leach Autoclave (2 nos)
Design Pressure :   12.33 Kg/cm2 
Design Temp :   140 degree Celsius
Shell Dia.  :   5262 mm
Length :   36123 mm
Shell Thickness :   50 + 6 mm
Weight :   350 MT  each

Client  : Uranium Corporation of India Ltd
Completion Year : 2010

Equipment  : Pressure Leach Autoclave (2 nos)
Design Pressure :   12.33 Kg/cm2 
Design Temp :   140 degree Celsius
Shell Dia.  :   5262 mm
Length :   36123 mm
Shell Thickness :   50 + 6 mm
Weight :   350 MT  each

Client  : Uranium Corporation of India Ltd
Completion Year : 2010

Equipment  : Water Seal Drum
Design Pressure :   3.5 Kg/cm2
Design Temp :   220 degree Celsius
Shell Dia.  :   7700 mm
Length :   12500 mm
Shell Thickness :   20 mm
Weight :   229 MT

Client  : HPCL‐Mittal Energy Ltd
Completion Year : 2012

Equipment  : Water Seal Drum
Design Pressure :   3.5 Kg/cm2
Design Temp :   220 degree Celsius
Shell Dia.  :   7700 mm
Length :   12500 mm
Shell Thickness :   20 mm
Weight :   229 MT

Client  : HPCL‐Mittal Energy Ltd
Completion Year : 2012



21

Select Prestigious Orders (2/3)

Strictly Private & Confidential

Design Eng. ManufacturingManufacturing Turnkey EPC

Equipment  : Spent Cyclist Hoppers 
Design Pressure :   5.27 Kg/cm2
Design Temp :   427 degree Celsius
Shell Dia.  :   6400  mm
Length :   25600 mm
Shell Thickness :   34 mm
Weight :   200 MT

Client  : HPCL‐Mittal Energy Ltd
Completion Year : 2012

Equipment  : Spent Cyclist Hoppers 
Design Pressure :   5.27 Kg/cm2
Design Temp :   427 degree Celsius
Shell Dia.  :   6400  mm
Length :   25600 mm
Shell Thickness :   34 mm
Weight :   200 MT

Client  : HPCL‐Mittal Energy Ltd
Completion Year : 2012

Equipment  : HP Air Receiver
Design Pressure :   34 Kg/cm2
Design Temp :   65 degree Celsius
Shell Dia.  :   4500 mm
Length :   17850 mm
Shell Thickness :   50 mm
Weight :   140 MT

Client  : Bharat Oman Refineries Ltd
Completion Year : 2011

Equipment  : HP Air Receiver
Design Pressure :   34 Kg/cm2
Design Temp :   65 degree Celsius
Shell Dia.  :   4500 mm
Length :   17850 mm
Shell Thickness :   50 mm
Weight :   140 MT

Client  : Bharat Oman Refineries Ltd
Completion Year : 2011



22

Select Prestigious Orders (3/3)

Strictly Private & Confidential

Design Eng. ManufacturingManufacturing Turnkey EPC

Equipment  : CO2 ABSORBER
Design Pressure :   0.20 Kg/cm2 
Design Temp :   100 degree Celsius
Shell Dia.  :   4800 mm
Length :   41600 mm
Shell Thickness :   20 mm
Weight :   120 MT

Client  : Tecnimont ICB Pvt Ltd
Completion Date : 2013

Equipment  : CO2 ABSORBER
Design Pressure :   0.20 Kg/cm2 
Design Temp :   100 degree Celsius
Shell Dia.  :   4800 mm
Length :   41600 mm
Shell Thickness :   20 mm
Weight :   120 MT

Client  : Tecnimont ICB Pvt Ltd
Completion Date : 2013

Equipment  : Purge Column
Design Pressure :   4.4 Kg/cm2
Design Temp :   125 degree Celsius
Shell Dia.  :   6000 mm
Length :   29380 mm
Shell Thickness :   23 mm
Weight :   120 MT

Client  : Tecnimont ICB Pvt Ltd
Completion Date : 2013

Equipment  : Purge Column
Design Pressure :   4.4 Kg/cm2
Design Temp :   125 degree Celsius
Shell Dia.  :   6000 mm
Length :   29380 mm
Shell Thickness :   23 mm